


PA
R

TS LIST
In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
121 Power Drive,P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may
be ordered from any of the Canadian Authorized Service Centers shown on the enclosed
list. Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

2-100-216 ARMATURE ASSEMBLY36V 4 VARS FW 101#
788-040 RETAINING RING
2-200-110 CENTER HOUSING ASSEMBLY4.0 FW TXT
2-300-160 BRUSH END HOUSING ASSEMBLY4.0 FW 
421-276 BEARING -FLANGE (SERVICE ONLY)
880-025 SEAL[2.EA]
421-260 PLAIN END HOUSING ASSEMBLY4.0
140-010 BALLBEARING
990-045 THRUSTSPACER
992-010 SPRING WASHER [2.EA]
188-094 BRUSH 4"W/TERMINAL[2.EA]
640-018 BRUSH WIRE- BLACK 10 AWG 62 1/2” XLP
640-123 BRUSH WIRE- RED 10 AWG 64 XLP
738-004 BRUSH PLATE - 4" TERMINAL
975-041 SPRING -TORSION [2.EA]
701-043 O-RING 2.EA]
701-009 O-RING - THRU BOLT ( 2 REQ’D)
830-027 SCREW -SELF TREADED 10-32 X 2" [2.EA]
830-096 THRU BOLT12-24 X 11.56" SS [2.EA]
973-025 SPACER -BRUSH PLATE [2.EA] 
990-051 WASHER-THRUST, STEEL
990-052 WASHER- NYLATRON
2316285 MOTOR ASSEMBLY36V VARS TXT
2072001 TUBE (COMP) W/3:1, 42"
1378132 PROPELLER KIT
2331160 PROPELLER W/WEDGE 2
2091701 WASHER-5/16 SS
2093101 NUT-PROP NYLOC
2011385 SCREW-TENSION
2262658 PROP PIN
2070100 KNOB ORIENTATION COLLAR
2070513 PIN HINGE ZINC
2070515 PIN PIVOT ZINC
2071505 ORIENTATION COLLAR
2991825 BRACKET/HINGE ASSEMBLY
2071872 HINGE 3:1 BRACKET
2071941 BRACKET FW BLACK
2072700 SPRING
2072800 TENSION BLOCK
2073402 SCREW 5/16 X 1 1/4” SHOULDER

1
2
3
4
5
6
7
8
9

10
11

12B
12R

13
14
17
18
19
20
21
22
23
24
25
n

26
27
28
29
30
31
32
33
34
n 

35
36
37
39
40

2073603 T-BAR
2077202 TILT LEVER
2077310 BUSHING HINGE [2 EA.]
2263452 SCREW 1/4-20 SHCS [2 EA.]
2331700 WASHER CLAMP
2332700 SPRING
2013000 E-RING
2991301 CLAMP/HANDLE ASSEMBLY [2 EA.]
2263101 NUT-T
2013100 SPEED NUT
2070105 KNOB-TENSION
2070110 PIVOT KNOB [2 EA.]
2070117 COVER-PIVOT KNOB [2 EA.]
2070201 COVER 3:1
2070801 COUPLER SOCKET
2070810 COUPLER DRIVE
2071500 COLLAR LOWER SUPPORT
2071512 YOKE-GEAR CARRIER
2071712 WASHER NYLATRON [2 EA.]
2071712 WASHER SS
2071714 WASHER FLAT #6 [2 EA.]
2071900 IDLER PLATE

2072086 OUTER TUBE 3:1 42”
2072210 GEAR CARRIER
2072215 GEAR- IDLER
2072501 CONTROL BOX
2072705 SPRING DETENT
2072710 SPRING TENSION SLEEVE
2072810 DETENT BLOCK-TILT
2072811 DETENT BLOCK-SWITCH
2072900 RETAINER COUPLER
2073000 RING PRELOAD
2073100 HEX NUT - NYLOC [3 EA.]
2073400 SCREW 5/16” X 1/2” SHOULDER
2073408 SCREW [2 EA.]
2073410 SCREW

2074000 POT CLIP

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62

65
67
68
69
70
71
72
73
74
75
76
77
78
79

82

2074054 CONTROL BOARD ASSEMBLY
2074072 BATTERY METER
2075100 TENSION SLEEVE
2076701 KEY - TUBE
2077305 BEARING UPPER
2077316 BUSHING PIVOT [2 EA.]
2077320 BEARING - GEAR CARRIER
2071560 COLLAR TUBE
2223468 SCREW 8-32 [4 EA.]
2263201 CLAMP WIRE HARNESS
2264015 LIGHT INDICATOR
2372100 SCREW 8-18 SS [2 EA.]
2073416 SCREW 8-32 SS SHCS [2 EA.]
2332103 SCREW 6-20 SS [3 EA.]
2303412 SCREW 6-20 X 5/8” [8 EA.]
2071525 SPACER-INDICATOR LIGHT
2992205 PINION - MAIN
2998600 INDICATOR ASSEMBLY
2075613 DECAL COVER VECTOR 101
2072815 BRACKET- TILT STOP
2261622 COLLAR HALF [2 EA.]
2263453 SCREW 1/4-20 X 1” [2 EA.]
2052900 STRAIN RELIEF
2090600 LEADWIRE
2307310 BEAD - FERRITE [2 EA] (CE MODELS ONLY)
2075401 HEATSHRINK 1.10” OD X 3.5” (CE MODELS ONLY)
2990404 PIVOT HANDLE ASSEMBLY
2072102 SCREW #6 X 1/4” [2 EA.]
2070425 HANDLE TUBE
2070411 LATCH-BUTTON
2070010 BEARING
2990931A HANDLE ASSEMBLY-EXT.
2332101 SCREW #8-32 X 1/2” SS [2 EA.]
2994844 TRANSOM STABILIZER ASSEMBLY
2058415 TRANSOM EXTRUSION
2053421 SCREW 1/4 -14 X 1” PPH
2998200 CIRCUIT BREAKER ASSEMBLY

83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
102
103
104
105
106

106A
106B

107
108
109
110
111
112
113
n

114
115
116

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. P/N 2074983 REV. F   8-07

Fora da América do Norte, queira consultar
a lista anexa para identificar o Centro de
Seviço Autorizado MINN KOTA. Não deixe
de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour
le Centre de Service Agréé MlNN KOTA le
plus proche. Lors d'une commande, ne pas
oublier de fournir le numéro de modèle et le
numéro de série du moteur. Toujours men-
tionner le numéro de pièce exact figurant sur
la liste des pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

PA
R

TS LIST

sleesch
Typewritten Text
2889460 Seal & Oring Kit	



TILT TWIST TILLER:
These motors offer a choice of infinitely variable speeds as provided by the built-in Maximizer pulse

width modulation system.  Turn the tilt twist tiller handle clockwise from O ( off ) to increase forward speed.
Thrust decreases as you approach O. The numbers printed on the twist grip handle represent a percent-
age of maximum thrust. 

The handle has four available tilt positions: horizontal, 7°, 14° and 20° tilted up. 

MAXIMIZER™:
The built-In Maximizer’s electronics create pulse width modulation to provide longer running time and

extended battery life. With the Maximizer speed control, you may, in some applications, experience inter-
ference in your depth finder display. We recommend that you use a separate deep cycle marine battery for
your trolling motor and that you power the depth finder from the starting / cranking battery. A fused ground-
ing wire is available to help you solve the interference problem if it occurs. (A fused ground wire and boat
wiring instructions are included with all MinnKota universal sonar models.) Call our service department at
1-800-227-6433. The fused ground wire will be sent to you at
no charge.

The purpose of the wire is to ground the negative post of
the trolling motor battery to the negative post of the starting /
cranking battery. In all boats, connect the fused end with
ring terminal to the negative post of the trolling motor bat-
tery. The non-fused end of the ground wire can be connect-
ed to the outboard, the negative post of the starting / crank-
ing battery, to the negative strip on the fuse panel, or to any
connection leading back to the negative post of the starting /
cranking battery.

O
PER

ATIO
N

FO
N

C
TIO

N
N

EM
EN

T

5

POIGNÉE ACCÉLÉRATEUR DE GOUVERNAIL ET
DE RELEVAGE :

Ces moteurs offrent un choix de vitesses infiniment varia-
bles fourni par le système de modulation d’amplitude d’im-
pulsion incorporé Maximizer.  Tournez la poignée accéléra-
teur de gouvernail et de relevage dans le sens des aiguilles
d’une montre à partir de O (arrêt) pour accélérer en marche
avant. La poussée diminue à mesure que vous approchez le O. Les numéros imprimés sur la poignée
accélérateur représentent un pourcentage de la poussée maximale. La poignée a quatre positions d’incli-
naison disponibles : horizontale et relevée de 7°, 14° et 20°. 

MAXIMIZER™:
Les circuits électroniques incorporés du Maximizer créent des impulsions modulées pour prolonger le

temps de fonctionnement et la vie de la batterie. Au moyen de la commande de vitesse du Maximizer,
vous pouvez, dans quelques cas, expérimenter des interférences sur l’affichage de votre détecteur de pro-
fondeur. Nous conseillons l’emploi d’une batterie marine à cycles variables séparée pour votre moteur de
pêche à la traîne et d’alimenter le détecteur de profondeur avec la batterie de démarrage. Un fil de masse
protégé par fusible est disponible pour vous aider à résoudre les problèmes d’interférence, s’ils se produi-
saient. (Un fil de masse protégé par fusible et les instructions de câblage du bateau sont compris avec
tous les modèles de sonar universel MinnKota.) Appelez notre service au client au 1-800-227-6433. Le fil
de masse protégé par fusible vous sera envoyé sans frais.

Le but du fil est de mettre à la masse la borne négative de la batterie du moteur de pêche à la traîne en
le raccordant à la borne négative de la batterie de démarrage. Sur tous les bateaux, connectez l’extrémité
comportant le fusible sur la borne négative de la batterie du moteur de pêche à la traîne au moyen de la
cosse à anneau. L’extrémité sans fusible du fil de masse peut être connectée au hors-bord, à la borne
négative de la batterie de démarrage, à la barre négative du panneau de fusibles ou à toute autre
connexion retournant à la borne négative de la batterie de démarrage.

Handle controls on/off,
steering, speed control
La poignée commande la
marche, l’arrêt, la direction
et la vitesse.

W
IR

IN
G

 D
IA

G
R

A
M

S
SC

H
ÉM

A
S D

E C
Â

B
LA

G
E

8

Vector 101 is 36-volt only!

BLACK M-

RED M+

POTENTIOMETER 

CONTROL BOARD

CONNECTING WIRE

MOTOR

BATTERY 3BATTERY 2

RED

BATTERY METER
BLACK

M+

M-

B+

B-

INDICATOR LIGHT

BATTERY 1

12v

24v

36v

RED LEADS B+

BLACK LEADS B-




